



FUTURE LABS, LLC

Highway Safety Product Testing

www.FutureLabsLLC.com

124 Lone Wolf Drive • Madison, MS 39110

601.855.7407

Certificate of Analysis

DATE: June 20, 2012

REPORT: The following report covers Bent Mandrel testing of the Product by using ASTM D 522-08 Standard Test Methods for Mandrel Bend Test of Attached Organic Coatings

PRODUCT: Pattern Paving Products STREETCOAT.

SAMPLE: Test samples were received from Mr. Gerry Oliver of Pattern Paving Products on 6-15-11. The sample had been cured at least 24 hours.

The Test Samples were premade 30 mil wft draw-downs on a Leneta Card. The samples were Bent around a 1/4 inch mandrel and checked for cracks.

RESULTS:

StreetCoat After Bending over 1/4 inch mandrel **No Cracks**

Evaluated By:

David S. Entrekin, Tech. Dir.

StreetCoat Bent Mandrel 2012.doc



Date: 6/22/12

Notary Public: